
HAL Id: hal-01228409
https://enpc.hal.science/hal-01228409

Submitted on 19 Jun 2018

HAL is a multi-disciplinary open access
archive for the deposit and dissemination of sci-
entific research documents, whether they are pub-
lished or not. The documents may come from
teaching and research institutions in France or
abroad, or from public or private research centers.

L’archive ouverte pluridisciplinaire HAL, est
destinée au dépôt et à la diffusion de documents
scientifiques de niveau recherche, publiés ou non,
émanant des établissements d’enseignement et de
recherche français ou étrangers, des laboratoires
publics ou privés.

Removal of a wide range of emerging pollutants from
wastewater treatment plant discharges by micro-grain
activated carbon in fluidized bed as tertiary treatment

at large pilot scale
R. Mailler, J. Gasperi, Y. Coquet, A. Buleté, E. Vulliet, S. Deshayes, S.

Zedek, C. Mirande-Bret, V. Eudes, Adèle Bressy, et al.

To cite this version:
R. Mailler, J. Gasperi, Y. Coquet, A. Buleté, E. Vulliet, et al.. Removal of a wide range of emerg-
ing pollutants from wastewater treatment plant discharges by micro-grain activated carbon in flu-
idized bed as tertiary treatment at large pilot scale. Science of the Total Environment, 2016, 542,
�10.1016/j.scitotenv.2015.10.153�. �hal-01228409�

https://enpc.hal.science/hal-01228409
https://hal.archives-ouvertes.fr


1 

 

Removal of a wide range of emerging pollutants from wastewater treatment plant 1 

discharges by micro-grain activated carbon in fluidized bed as tertiary treatment at 2 

large pilot scale  3 

R. Mailler1A*, J. Gasperi1*, Y. Coquet2, A. Buleté3, E. Vulliet3, S. Deshayes1,4, S. Zedek1, C. Mirande-Bret1, 4 

V. Eudes4, A. Bressy5, E. Caupos1, R. Moilleron1, G. Chebbo5 and V. Rocher6 5 

 6 

1 LEESU (UMR MA 102, Université Paris-Est, AgroParisTech), Université Paris-Est Créteil, 61 avenue du 7 

Général de Gaulle, 94010 Créteil Cedex, France. (E-mail: gasperi@u-pec.fr) 8 

2 SAUR, Direction de la Recherche et du Développement, 1 rue Antoine Lavoisier, 78064 Guyancourt, 9 

France. 10 

3 Université de Lyon, Institut des Sciences Analytiques, UMR5280 CNRS, Université Lyon 1, ENS-Lyon, 5 11 

rue de la Doua, 69100 Villeurbanne, France. 12 

4 LCPP (Laboratoire Central de la Préfecture de Police), 39 bis rue de Dantzig, 75015 Paris, France.  13 

5 LEESU (UMR MA 102, Université Paris-Est, AgroParisTech), École des Ponts ParisTech, 6-8 avenue 14 

Blaise Pascal, Champs-sur-Marne, 77455 Marne-la-Vallée Cedex 2, France. 15 

6 SIAAP, Direction du Développement et de la Prospective, 82 avenue Kléber, 92700 Colombes, France. 16 

* Corresponding authors  17 

 18 

HIGHLIGHTS 19 

 20 

 Pharmaceuticals and hormones are well removed (> 80%) by micro-grain activated carbon (µGAC) 21 

 50 to > 90% removals are also achieved for alkylphenols, bisphenol A, parabens,  pesticides and sweeteners 22 

 UV absorbance at 254 nm, dissolved organic carbon and micropollutant removals are well correlated 23 

 Elimination of NH4
+, NO2

- and total suspended solids occurs with µGAC 24 

 Performances obtained with µGAC are similar to those with powdered activated carbon  25 

 26 

 27 

                         

 Present address: SIAAP, Direction du Développement et de la Prospective, 82 avenue Kléber, 92700 Colombes, 

France. (Email: romain.mailler@siaap.fr) 



2 

 

ABSTRACT 1 

 2 

Among the solutions to reduce micropollutant discharges into the aquatic environment, the implementation of tertiary 3 

wastewater treatments is seriously considered by wastewater treatment plant (WWTP) managers and scientists. In that 4 

purpose, activated carbon adsorption is a promising technique and a large scale pilot, based on a fluidized bed 5 

technology, has been tested at the Seine Centre WWTP (240 000 m3/d - Paris, France) both with powdered (PAC) and 6 

micro-grain activated carbon (µGAC). Thus, conventional wastewater quality parameters (n = 11), pharmaceuticals and 7 

hormones (PPHs; n = 62) and other emerging pollutants (n = 57) have been monitored in µGAC configuration during 8 

13 campaigns. 9 

 10 

A significant correlation has been established between dissolved organic carbon (DOC), PPHs and UV absorbance at 11 

254 nm (UV-254) removals. This confirms that UV-254 could be used as a tertiary treatment performance indicator to 12 

monitor the process. This parameter allowed identifying that the optimal µGAC retention time (SRT) is 90-100 days. 13 

 14 

The µGAC configuration substantially improves the overall quality of the WWTP discharges by reducing biological 15 

(38-45%) and chemical oxygen demands (21-48%), DOC (13-44%) and UV-254 (22-48%). In addition, total suspended 16 

solids (TSS) are retained by the µGAC bed and a biological activity (nitratation) leads to a total elimination of NO2
-.  17 

 18 

For micropollutants, PPHs have a good affinity for µGAC and high (> 60%) or very high (> 80%) removals are 19 

observed for most of the quantified compounds (n = 22/32), i.e. atenolol (92-97%), carbamazepine (80-94%), 20 

ciprofloxacin (75-95%), diclofenac (71-97%), oxazepam (74-91%) or sulfamethoxazole (56-83%). In addition, 21 

alkylphenols, artificial sweeteners, benzotriazole, bisphenol A, personal care products (triclocarban and parabens) and 22 

pesticides have removals lying in the 50 - > 90% range. 23 

 24 

Overall, µGAC allows obtaining performances comparable to PAC at the same activated carbon dose. Indeed, the 25 

average removal of the 13 PPHs found at a high occurrence (> 75%) in WWTP discharges is similar at 20 g/m3 of 26 

µGAC (78-89%) and PAC (85-93%). In addition, this recycled µGAC operation leads to several operational advantages 27 

(no FeCl3, reactivable, high SRT) and has a stronger impact on the overall wastewater quality. 28 

 29 

 30 



3 

 

KEYWORDS 1 

 2 

Emerging pollutants; pharmaceuticals and hormones; adsorption; micro-grain activated carbon; wastewater tertiary 3 

treatment; 4 

 5 

 6 

INTRODUCTION 7 

 8 

The presence of a wide range of priority and emerging pollutants in the aquatic environment and wastewater treatment 9 

plant (WWTP) discharges has been confirmed by many studies (Deblonde et al. 2011, Gasperi et al. 2008, Giger et al. 10 

2003, Heberer 2002, Jelić et al. 2012, Lange et al. 2012, Loos et al. 2013, Luo et al. 2014, Miège et al. 2009, Rogers 11 

1996, Verlicchi et al. 2012). In particular, pharmaceuticals and hormones (PPHs), preservatives from personal care 12 

products (PCPs), pesticides, phthalates or artificial sweeteners are quantified at ng/L to µg/L levels. These compounds 13 

are harmful for the aquatic environment and/or humans (Bolong et al. 2009, Daughton and Ternes 1999). 14 

 15 

45 compounds are listed in the European Union Water Framework Directive (EC 2013) as priority substances with 16 

environmental quality standards (EQS) to respect in the aquatic environment, and 10 others are listed on the 17 

complementary watch list (Decision 2015/495, published on the 24th of March 2015). European or national regulations 18 

could evolve in the near future by adding new compounds and setting additional or lowering existing EQS. Moreover, 19 

the EAWAG Institute in Switzerland has recently proposed environmental quality criteria, similar to EQS, for several 20 

other emerging compounds such as PPHs and pesticides (Götz et al. 2010, Kase et al. 2011). 21 

 22 

Different strategies of contamination reduction are considered by stakeholders and water quality managers, such as 23 

source reduction or wastewater treatment improvement. Several studies have highlighted the persistence of many 24 

compounds, including PPHs and PCPs, in conventional treatments (Choubert et al. 2011, Clara et al. 2007, Clara et al. 25 

2005, Sipma et al. 2010). Thus, the implementation of specific tertiary treatments is seriously considered by wastewater 26 

managers and decision makers. Among them, activated carbon adsorption is promising but very few studies have 27 

studied its application to wastewater (Altmann et al. 2014, Boehler et al. 2012, Löwenberg et al. 2014, Mailler et al. 28 

2015b, Reungoat et al. 2012, Ruel et al. 2011). 29 

 30 



4 

 

In this context, a large scale activated carbon pilot has been set up at the Seine Centre WWTP, treating wastewater from 1 

Paris conurbation and supervised by the Paris public sanitation service (SIAAP). The study of this pilot, performed by 2 

the SIAAP and the Laboratory of Water Environment and Urban Systems (LEESU) during two years (2013-2015), was 3 

organized in two phases. First, the performances were evaluated with powdered activated carbon (PAC) on 119 4 

micropollutants (N = 14; N for the number of campaigns). The full description of the results obtained can be found in 5 

(Mailler et al. 2015b). Then, the pilot performances were assessed with micro-grain activated carbon (µGAC) on the 6 

same micropollutants (N = 13). This µGAC has an intermediary particle size (200-600 µm - supporting material Table 7 

S1) between PAC (< 100 µm) and grain activated carbon (> 800 µm), is reactivable (carried out by the µGAC supplier 8 

and included in the selling price) and produced from used activated carbon. This leads to various operational advantages 9 

compared to PAC, such as the reduction of the solid wastes to handle, the non-necessity to inject FeCl3 to prevent 10 

activated carbon leakages, or the overall higher simplicity of operation, for a similar costs (≈ 1 000 €/ton). 11 

 12 

This article aims at synthetizing the performances of this wastewater tertiary treatment operating with µGAC. First, the 13 

quality of the pilot influents (WWTP discharges) is discussed regarding both the conventional wastewater quality 14 

parameters and the micropollutant concentrations. Then, the micropollutant removals obtained with the pilot at two 15 

µGAC doses (10 and 20 gµGAC/m3) are presented, as well as those of conventional wastewater quality parameters. In 16 

addition, the influence of the µGAC dose on performances and the optimal µGAC residence time (SRT) are also 17 

discussed, as well as the use of UV absorbance at 254 nm (UV-254) as a performance indicator. Finally, a comparison 18 

of the performances between µGAC and PAC is performed.  19 

 20 

Such results are of high interest and very relevant considering the poverty of the literature about the removal of 21 

micropollutants from wastewater by activated carbon. In particular, the study of this large scale pilot, both in PAC and 22 

µGAC, is one of the first about fluidized activated carbon treatment in wastewater. 23 

 24 

 25 

MATERIALS AND METHODS 26 

 27 

1. WWTP description 28 

 29 

The tertiary treatment pilot has been set up at the Seine Centre WWTP (Colombes, France), supervised by the Paris 30 



5 

 

public sanitation service (SIAAP). This plant treats 240 000 m3/day (900 000 population equivalent) of mainly domestic 1 

wastewater from Paris conurbation. The treatment is ensured by three major steps: pre, primary and biological 2 

treatment. After the pretreatment (screening, grit and oil removal units), a physicochemical lamellar settling unit 3 

(Densadeg®) removes a great part of the particulate and colloidal pollution thanks to the addition of ferric chloride and 4 

anionic polymer. Finally, the removal of nutrients (carbon - nitrogen - phosphorus) is performed by a three stages 5 

biofiltration treatment. The first stage (Biofor® filters - biolite media) performs the carbon removal in aerobic 6 

conditions, the second stage (Biostyr® filters - biostyrene media) ensures a total nitrification in aerobic conditions and 7 

the third stage (Biofor® filters - biolite media) allows the denitrification of water in anoxic conditions (Rocher et al. 8 

2012). The layout of the Seine Centre WWTP is given in supporting material - Figure S1. 9 

 10 

 11 

2. The CarboPlus® process 12 

 13 

The studied tertiary treatment pilot is based on the CarboPlus® process, developed by the company SAUR. This 14 

process allows operating with different kinds of activated carbons such as PAC (Mailler et al. 2015b), or µGAC as in 15 

this study. The µGAC is a material with an intermediary size between PAC (< 100 µm) and granular activated carbon 16 

(> 800 µm). The selected µGAC is the Cyclecarb 305® from Chemviron Carbon, which is produced from recycled 17 

activated carbon and is reactivable. This mesoporous product is characterized by a bulk density of 0.53 kg/m3, a median 18 

particle size of 423.5 µm and a specific BET surface of 860 ± 20 m2/g (supporting material - Table S1), which is close 19 

to those of products tested in the PAC study (Mailler et al. 2015b). In addition, the distribution of this surface by pore 20 

size is similar for both activated carbons (supporting material - Figure S3). 21 

 22 

The CarboPlus® process consists in a reactor where water flows upstream through a high mass fluidized bed of µGAC. 23 

A continuous dose of fresh µGAC is injected into the system to ensure the renewal of adsorbent. At steady state, a 24 

similar quantity of used µGAC is extracted from the reactor to keep the total mass of the bed constant. Moreover, the 25 

total mass of the bed can be adjusted by regulating the µGAC extraction. In contrary to the same process in PAC 26 

configuration, no coagulant and flocculant are needed to maintain the bed shape. A layout of the CarboPlus® process is 27 

given in supporting material - Figure S2. 28 

 29 

The studied pilot is a 5 m high reactor with a surface of about 5 m2, and is fed with the WWTP discharges (third 30 



6 

 

biofiltration stage effluents) at a fixed flow rate of 1 400 m3/day. The hydraulic velocity inside the reactor is 15 m/h. At 1 

steady state, the concentration of µGAC in the bed reaches 300 g/L with a µGAC bed depth of 1.5-2.5 m depending on 2 

the µGAC dose. The contact time between µGAC and water can then be estimated between 10 and 20 min. In this case, 3 

the extraction of µGAC started after 120 days of operation. 4 

 5 

 6 

3. Structure of the study and sampling strategy 7 

 8 

The performances of the pilot have been assessed for two µGAC doses (10 and 20 gµGAC/m3). In order to follow the 9 

ramp-up of the process and to determine the optimal µGAC retention time (SRT), the choice has been made for both 10 

doses to start with an empty reactor and to inject the continuous fresh dose normally without extracting any µGAC until 11 

reaching the optimal performances on dissolved organic matter (DOC) and UV absorbance at 254 nm (UV-254). This 12 

corresponds to the ramp-up phase. Thus, the µGAC extraction started after a stabilization of both DOC and UV-254 13 

removals. After reaching this point, the pilot was operated normally, corresponding to the stabilized phase and the 14 

ramp-up phase duration corresponds to the average SRT.  15 

 16 

To determine the process performances, a total of 13 campaigns have been performed. 8 campaigns were carried out at 17 

a fresh µGAC dose of 20 gµGAC/m3 - 3 during the ramp-up phase and 5 during the stabilized phase - and 5 campaigns 18 

were performed at 10 gµGAC/m3 - all during the stabilized phase.  19 

 20 

24 h composite samples of 20 L were collected in glass bottles, properly cleaned, by automatic refrigerated (4°C) 21 

samplers. These samplers are equipped with Teflon® pipes to avoid any contamination or sorption. When samples were 22 

completed, glass bottles were collected, carefully homogenized, filtered on 0.7 µm GF/F filters (Whatmann®) and sub-23 

samples were conditioned for analyses. Analyses were performed on dissolved phase. All samples were analyzed within 24 

48 h after sampling, due to transport time to the laboratories involved, except for sweeteners. As recommended by the 25 

laboratory performing the artificial sweeteners analyses (internal tests), these samples were acidified (1% volumetric 26 